
LAB SERVICES

CERTIFICATE OF TESTING

DATE: September 17,2004 CERTIFICATE (ORDER) NO.: 12171

CLIENT'S IDENTlFICATlON: 5048 Colorific

ICALl17, Section E, Part I - Upholstery Fabrics (CS 191-53) Plain Surface'
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• DNI - Did not ignite when exposed to test ignition source
• IBE - Ignited but extinguished before burning through stop cord.
• SF - Surface flash only; stop cord not burned & no burning/charring/fusing of the base fabric.
• TSF - Timed surface flash; stop cord burned, but no burning/charring/fusing of the base fabric.

Requirements: With nap - Minimum flame spread ofany individual specimens shall be Jess than 7 seconds.
Requirements: Without nap - Minimum flame spread of any individual specimens shall be less than 3.5 seconds.
Conclusion: The above results indicate COMPLIANCE with the stated requirements.

I certifY that the above results were obtained after testing specimens in accordance with the procedures and equipment specified by
California Technical Bulletin 117, Section E, Part I Upholstered Fabrics dated January 1980.
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